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7-29-78 - Drilled 12 1/4" hole to 5525'.

casing and set

Stage 1:

State 2:

WOC 24 hrs.

at 4496'. Halliburton cemented in two stages:
500 sxs Lite Wate, 6# salt, 1/4# flocele, 3% gilsonite, 200 sxs Class "C"
cement with 1/4% flocele (did not circulate).

1800 sxs Lite Wate, 10% salt, 1/4% flocele, 5% gilsonite, 200 sxs Class "C"
cement: with 1/4# flocele. Circulated 575 sxs cement. Total cement -

2750 sxs. _
Tested to 1200#. O.K.

Ran 106 jts. (4473') of 10 3/4" (51, 45.5, & 40.5%)
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